Current Medications 8/24/10 for Jason C. Mitchell: 

Benicar


40mg once a day 

Plaquenil 


200mg once a day (AM & PM)

Cerefolin NAC

once a day

Anafranil


450mg once a day (bedtime)

Atarax



100mg once a day (bedtime)

Buspirone


20mg twice a day

Valium



5mg once a day (bedtime)

Tramadol 


as needed (4 pills since 10/10/09)

Soma 



as needed

Current Supplements 

B2 (Puritan's Pride)



100mg once a day

B5 (Puritan's Pride)



1000mg twice a day

B50 (Puritan's Pride)



50mg twice a day 

Biotin
(Puritan's Pride)


5mg twice a day 

Vitamin D (Xymogen)


6000 IU once a day 

Vitamin C (GNC – timed release)

9000mg once a day in two doses

Omega Fish Oil (Xymogen)


3200mg twice a day

N-Acetyl L-Cystine (Vital Nutrients)

1200mg  twice a day

Selenium (Vital Nutrients)


200mcg twice a day

R-Form Lipoic Acid (Vital Nutrients)
2 tablets twice a day

Inositol  (Vital Nutrients)


9g twice a day

Zinc (Puritan's Pride)



50mg once a day

Phosphaline (Xymogen)


2 tablets twice a day

Boluoke




1tablet twice a day 


Contains: lumbrokinase – a oral fibrinolytic supplement

Dimension 3 (Xymogen)


2 tablets twice a day (contains: 200mg diindolylmethane)

Colloidal Silver



15 sprays twice a day(started 2/1/10)

Cutrelle (probiotic)



1 tablet twice a day

Life Extension Integra Lean 


two capsulses twice a day

Peak Immune 4 



one capsule twice a day

Cordryceps




520 mg once a day 

